IN="1") K
PARTS LIST

MAMETORA AGRIC MACHINERY CO, LTD.



*H R H W

(1) SpshiEXOMBIE: FUORLES - 2% - Wk & LT WK
HivwEd,

(2) EXEBEOERIZRHTE A,

(3) HbHELBS 32 Z DML & RNV E T,
AR X A3 % DL HLLSE & (1T L & 4 & HEAERE T SLaumht
ORIz ED 1,

(4) LN EX AHEIL T 0T ECIE W T

(5) BBEWHI LN $VIRTiEAN . SL2IMENHNET
DTHIKET b RAOLBETHVE T,

%k NOTICE (Request for Customers)

(1) In placing an order for parts, be sure to specify
the index number in this list, name of items and
the number of parts.

(2) Return of ordered goods cannot be accepted.

(3) Be sure to use the standard parts listed herein
as repair parts.
Use of other marketed or similar goods often causes
a ceterioration of performance and an earlier damage.

(4) Since orders for parts rush in during the demand
season, earlier order are recommended.

(5) As in some cases forms and dimensions may be
different owing to remodelling or modifications,
order parts upon noting the model number.



ATV . RERER - — - -

B %
CONTENTS
e f SECTION NAME 5
MH-750 Ll
s BRAE e 5 o e R W sessasssusesss TRANSHISSION CASE BROUP «vveeerreovmemeesernnes fmnd
RS R S AR R e TRANSMISSION GEAR GROUP vovevvevercrererennes g
Y Sy R e e ROTARY CASE BRODP  woveveeverecrmreereenennnnns 9~10
B LTI YUSRE 1771 S— ROTARY COVER & FRONT WHEEL GROLP -...r.... 11~ 14
BT R Py T, S CHASSIS & FENDER GROUP «veveevvereremmereenene 15~ 18
I S TS R e HANDLE & CONTROL BROUP --vvveeevevevereuerennns 19 ~ 22
B I RN A C T S STy . S ENGINE & BELT COVER - TENSION GRODP ... 23 ~ 26
CIE B T KR RY (B DRIVE WHEEL GROUP -+vvvvrverererermrensmrensenens 27 ~ 28
CEEOR OB B R ACCESSORY PARTS GROUP «-vvvvvereeeceeereeseennee 29 ~ 30
———————————————— 31~ 32



NSAZyYaryi—AHMiE

TRANSMISSION CASE GROUP

A




A

NZUAIwoarir—XH%

TRANSMISSION CASE GROUP

E%‘(f 1 nm-'r!ammmﬁ PARTS . NAME # ’%-Q%l gsmmg
A- 1!341 0113 001| TRANSMISSION CASE(R)|{ F3¥Zis¥a¥¥—2 Wi 1

A- ziS41 0115 001| TRANSMISSION CASE(L)| F772i»va¥¥ -2 & 1

A - 3ML3 0120 000| CASE PACKING KRty &Y

A- 43M07 0118 000| DRAIN PACKING PafL ¢ 7 + > 1

A-5:9BT 0800 803| BOLT A b 1 | mexse

A - 6:M60 0116 000| INLET PLUG E W B 1

A - 7;115 0218 000| SIDE CLUTCII FORK K29 9%74=7 2

A- s%ns 0219 000| SIDE CLUTCH SHAFT |4 ¥232 %247} 2

A'9‘9RE 1000 005 EY>r7lo8 2

A-10{M13 0231 000| SIDE CLUTCI JOINT,lower |#4 ¥2%+3Y a4 ¥F (P 2

A-11{ 9RE 0900 005 BEY>s 9F 2

A-12] 9SP 0402 505| SPRING PIN 27Y v reY 2 | gaxase
A-IS;QVC 12180500| OIL SEAL AAnvy—n 2 |vC—1z185
A-141M13 0351 000| SHIFTER FORK Y78=7 49 1

A-15/y13 0361 000| SHIFTER ROD v21x=ag.¥ 1

A-16] MO7 0313 Q01| PACKING, shifter rod| ¥74~0 5 Flll/t> %~ 2

A-17{MO7 0314 000| SPRING Y7 5-0 5 FiItd 1

A-18]| S41 0311 000| SHIFTER ARM V7E=T— A 1

A-19! 9ST 0302 000| SPLIT PIN W 1 | #3x204
A-20{ 9SB 0800 000! STEEL BALL MR 1 @ <)
A-21{ 9NL 1000 010| NUT ATy b 2 | M10 P1.25
A-22| 9SW 1000 00Q| SPRING WASIER N 2 | g10

A-23| 9OR 1200 001 0y >vsizg 1

A-24! 115 0911 00Q JOINT, change lever | Fx7Jvi=Ja {7/} 1

A-25[ 106 0434 00C BRIDGE, change lod |#=¥Yoy FJs{”}a= 1

A-26| 9BT 0601 075 AFREDE Y 1 M6X10Z
A-27| 9BT 0602 40j BOLT AmHw b 1 | M6x 242
A-28( 9BT 0603 003 BOLT Am#w b 2 | n6x302
A-29| 9NL 0600 003 LOCK NUT LEYEZD 3 | M6

A-30

A-31[ M3 1011 00q ROD, side clutch LE R Al l 2

A-32| M13 1012 00d SHAFT, clutch joint |73+ %Y b¥4 7} 1

- .




FS2AIyarir—AME

TRANSMISSION CASE GROUP

A




A b2 AXy Y aryir—ARF
TRANSMISSION CASE GROUP

LS 8 & dh IGENE| & k4
NO. PARTS NO. PARTS NAME Q TY | REMARKS
A-33/9NS 1000 043| LOCK NUT hHoy2F 5t 1 |M10xPL25
A-34MO8 1016 000| PIN, clevis ¥y 4

A-35/9FW 0800 O13| PLAIN WASIIER NI R 2 (g8
A-36|9ST 0151 503 SPLIT PIN ®e v 6 |pL5x152L
A-37M70 1011 000 SIDE CLUTCII JOINT, upper| 44 ¥23 » ¥ 54+ (b 2

A-38

A-399BH 0601 473| BOLT A At b 13 |M6x14.£(77)
A-40QNT 060C 003| NUT RUES A 13 |M64L

A-41 bsW 0600 003| SPRING WASIIER EY'T 13 |46

A-42 BNT 0800 003| NUT AfyF s b 3 |M8

A-43 PSW 0800 003| SPRING WASIIGR HAMR 3 |48

A-44 bpy 0801 673| BOLT Ay 3 [M8x16L(TT)
A-45 EBT 0805 603| BOLT AfAtw b 3 |M8x564

A-46 LO6 0433 000

JOINT,change rod

FavV05FJa47})




B FZA3wYarX¥v—BE
TRANSMISSION GEAR GROUP

N




B

RS AIwYar¥Fv—EE

TRANSMISSION GEAR GROUP

RIES 88 & & % a IEET S (I %
NO, PARTS NO. PARTS NAME Q TY | REMARKS
B - 1/S41 0218 000| MAIN SIAFT £ # 1
B - 2]M13 0262 000| CHANGE GEAR FaVI¥y- 1
B - 3M13 0263 000( HIGII-SPEED GEAR Tl ¥+ -~ 1
B - 4M58 0232 000| THRUST WASIIER BELXEMAT L ES 1
B - S|gNB 1822 102| NEEDLE BEARING 2= FWRTY VY 1 |KT-182210
B - 6/9SC 4000 800| SEAL CAP Y=nEy s 7 1 |640
B - 7]MO7 0213 000| PLAIN WASIER Et e 1
B - 8{9BB 6203 000| BALL BEARING L S A Re 4 2 | 16203
B - 9|9RR 4000 000| SNAP RING 2+ 279V Y 2 |R-40
B-10/9DS 17400802( OIL SEAL Adny=-n 1
B-11{M13 0264 000| LOW TOP GEAR LRt B s o 1
B-IZEV 0214 000| SHAFT A AVHvL7E A 2
B-13lM07 0216 0oo| BUSH A B7rva A 4
B-14\MO7 0217 001| PLAIN WASIER A & A 4
B-15[MO7 0234 002| PACKING, out AT 7 Mt %7 H 4
B-16{MO7 0313 001| PACKING y78-05 Mty t” 4
B-17(9NT, 1000 013| NUT ARt b 5 |M10 PL25
B-18(9SW 1000 003| SPRING WASIIER ALY % 4
B-19{M13 0213 000| REDUCTION GEAR Ml r - 1
B-20[M13 0214 000| COLLAR SUAFT h3-v+7t 1
B-21[MO7 0220 000| BUSH B 87,72 B 1
B-22[M67 0219 000| PLAIN WASIER £ woe A 2
B-23/90R 1600 005 0Y>2 168 2
B-24
B-25(9BT 1008 013| BOLT B 1 [PL25 M10x80£
B-26/90W 1022 200 SEAL WASIHER Y=oy 2
B-27|ML3 0215 000Q| SHAFT, side clutch |¥4F23+FY¢7} 1
B-zaPns 0216 000| PLAIN WASIIER 44 ¥ 3, FHER 2
-29|M13 0217 000| CLUTCH GEAR 7% 2 F¥Y— 1
-305&!13 0218 oooH CLUTCH PINION 73 5%¥=%Y ;

-31\n3 0219 00o| SPRING, side clutch | ¥4 F77»¥42 2
W= xT Y27 2 | Y6204

-32|9BT 6204 000

BALL BEARING

-6




B oo A3woarFy—HiE
TRANSMISSION GEAR GROUP

18

47




B FSUZA3Iwoar¥Fy—HE
TRANSMISSION GEAR GROUP

mria’cf { “PA?Tsﬁ«o.g " PARTS & * NAME I%?%l g‘smmg
B-339RR 4700 005| SNAP RING 2ty TNy 2 | R-47
B-34!9RS 2500 005| SNAP RING Ats 7V VT 2 |s-25
B-35/9SC 4700 500| SEAL CAP Y-nkysT 2 | 147
B-36/M13 0220 0O0O| AXLE GEAR i ¥~ 2
B-37|S29 0113 002| AXLE, (R) Wk & 1
B-38/529 0115 000|AXLE, (L) e o 1
B-395M13 0223 0O0O| PLAIN WASHER i B & 2

3-40? 9BB 6007 00Q BALL BEARING K=nxTY 27 2 | #6007
n-41+9RR 6200 005| SNAP RING 2+ 27V 2 |R-62
B-42 90Q, 35621914|SEAL, axle L Rt 2

B-43 M3 0265 00O|BUCK GEAR ey 2 H A~ 1

|
]
|




C O—41)—4— Xk
ROTARY CASE GROUP




C

A—41) ——XH{%
ROTARY CASE GROUP

C-20{S41 0216 000
C-21/{S41 0217 000
C-22)9BB 6206 000
€-23{9SC 6200 500
c-24/90S 30621415

C-25/9RR 6200 005

C-26,9BT 1002 003
€-2719SW 1000 003

C-28/ 9NT 1000 003

ROTARY SIHAFT
SPROCKET, rotar shaft
BALL BEARING

SEAL CAP

OIL SEAL

SNAP RING

BOLT

SPRING WASHER

NUT

o-%1 -t

CEPAEL FvaA-bal
H=RTY 77
Y=y a7
T4y -n

At 27V
AMmAaw b

AES. ¥

AmFa b

R o T R Y X T T

umn# B & & sum@| W 0 OE
NO. | PARTS No, PARTS NAME Q TY | REMARKS
C- 1’341 0111 000| ROTARY CASE a-4Y)~=r-263 1

C- Z:MO'I 0118 000| DRAIN PACKING 31T AT 1

C- 3§9BT 0800 803| BOLT At b 1 M8x8L

¢ - 4/M60 0116 000| INLET PLUG E oM B 1

C- S-,S41 0112 001| CASE, main shaft THr-2 1

c- 6fR04 0127 000| PACKING LRty 4 1

C- 7.90W 0612 140| SEAL WASIIER V=W 3y 8

c- 8!9131‘ 0601 803| BOLT ARy b 8 |M6x18¢4
C- 93341 0211 000| MAIN SHAFT E 1

C-10 S41 0212 000| COLLAR, main shaft |XH#»3- 1

c-ufs41 0213 000| SPROCKET, main shaft| W27 o% »+ 1

C-12:9BB 6204 000| BALL BEARING K= RTY VY 3 |16204
c-nggRR 4700 005| SNAP RING 2t a7V 77 2 |Rr-47
c-14ggsc 4700 700| SEAL CAP Y=ty a27 1 |[g47x5t
c-1sggos 20470702| OIL SEAL AAny—n 1 |SC-20477
C-16 9RC 0500 560| CHAIN Fa=v 1 |[5/8"x5697
C-17:541 0214 000| SHEET SPRING F2-Vifih 3 1

c-1s}S41 0215 000| ANCIOR BOLT Ly T i d) 1

C-19{90W 1226 250| SEAL WASHER el AR 2 1

16206
$62x5t
TCSY-3062131
R-62
M10x20£4
$10

M10

-10 -



D O—%1)—%/5— - AR
ROTARY COVER & FRONT WHEEL GROUP




D

A—%1)—H/— - FRER
ROTARY COVER & FRONT WHEEL GROUP

Eililo# i nPA‘g'TSﬁ;JO.q PARTS * NAME * léQ;’g‘l'aYl ?EMAR!g
D - 1{S41 0411 000 HITCH ey 6D 1

D - 2/9NT 1200 003 NUT AAF ot 5 | M12

D - 3BT 1206 003|BOLT ARRYE 2 | M12x60£
D - 4'M26 0414 001 KING PIN rvrey 1

D- 59SW 1200 003|SPRING WASHER REY £ 3 | M1z

D- 6;9BT 1214 503 BOLT ARy 3 | M12x14524
D- 7!341 2411 00(] FRAME 2l 1

D-8'S41 2421 00Q A=~ 1

D - 9/S41 0423 00| PLATE, R Tv-h & 1

D-10,S41 0423 01( PLATE, L 7v-h E 1

D-11{9SW 1000 ooj SPRING WASIIER nrER 9 |M10
D-12'9BT 1002 003 BOLT Ah#yt 9 | PLS M0x20£
D-13{S41 0425 00Q PIPE COLLAR, A #4THI~ A 8 |s4L

D-14 S41 0426 00 PIPE COLLAR, B n47h3- B 6 | 34L
D-15:S41 0424 00Q BRACKET T2 -R&R 1

D-16iQSW 0800 004 SPRING WASIIER nEY. T 18 |[m8

D-17 9CD 0801 503 SCREW @b Y 2 |®M8x15¢
D-18/9NT 0800 003 NUT AfyF 5 b 9 |[m8
D-19{S41 0431 00Q SPRING WRMIEW <> 1

D-20}S41 0511 00 FENDER, R 727 A 1

D-21|S41 0512 OQOQFENDER, L 718 Kk 1

D-221S41 0513 OOQFENDER SEAT BRACKET | 7 =¥#-Ri&R 4

D-23|9BT 0801 603 BOLT AfAn b 12 |M8x16Z
D-24{9NC 0800 064CAP NUT @r st 8 |M8
D-25|S41 0514 00d PLATE 7 2 v ¥~V 7 LI 2

D-26{S41 0515 OOC RUBBER 7sv¥-fvia L 1

D-27|9FW 0600 OOF PLAIN WASHER ¥ E R 11 |M6
D-28|9SW 0600 003 5pRING -WASHER NrER 11 |M6
D-29]/9NT 0600 00FNUT Lkl 11 |M6
p-30|9BT 0601 203 poLT RARN } 11 | M6x12¢4
p-31{9BT 0813 503 poLT AARAR 7 |M8x135¢
p-32/S41 0516 00Q pLATE &V LIPLI 1




D A—&Y—%/1— - GiiaBF
ROTARY COVER & FRONT WHEEL GROUP




1) ROTARY COVER &

et RV FAC -t ~1:'i[E

FRONT WHEEL GROUP

RHES B & & % mENE W 0®
NI, FARTS MNO, PARTS NAME qTY REMARKS
D-33|341 0517 000! RUBBER 7w F-BLTL 1
D-34 M74 0514 000 PLATE ST LML ;




== Tz A=k
CHASSIS & FENDER GROUP




V== DA —-ME
CHASSIS & FENDER GROUP

E

T

!ﬂl:f Emﬁ'rsﬁno.q t PARTS . & NAME f ]i'gﬁl EEMAMEE

E-11841 0811 ODg2| ROTARY COVER e=F3=HH= 1

E- 2541 0612 000| RUBBER ®LTL 1

E- 3541 0613 000| PLATE 0 LR 1 1.6t

E- 495W 0800 Q03| SPRING WASIIER REY 1 23 |g8

E-596T 0800 O03| WUT Mt b 10 |M8

E - 6{9BT 0802 Q03| BOLT fmdta b g |MEx20#

E- ?5541 0814 000| DRUM TUBE Fiata—7 69 1

E—s}sﬁm 1000 OnE| LOCK NUT erdFrh 6 |g10

E- 9 M40 0502 00O| SET BOLT Flaterbdint 6 |MlD P=L5
|

E-ll:S-H. 0615 000| HAMHER KNIFE mrw—$47 48

E-12'541 0616 QO0O| PIN R e 24 414

E-13.541 0617 000| COLLAR e 3 - 2 |d20

E-14 9SF 0402 Q05| SPRING PIN RFNZFEY 24 |p4x20L

E-lSISd.l 0818 000| SUAFT rotary o—3 §=Fiih 1

E-16 541 0619 000| CASE rotary a=#9=-0rHr -2 1

E-17\9BB 6206 0o0| BALL BEARING Hmpe T Y 2

E-18 9RR 6200 005| SNAP RING aFL IS 1 |réz

5-19!913'1? 0802 203| BOLT RMyda b 6 |#Bx22£

E-20{9GN 0600 Q00| GREASE NIPPLE Fh=2=7n 1 |H6 =075

E-21|573 1417 ooof| MARK Ehmm=—7 1

E-22/MM2 0307 000| MARK EFiEft+—2 2

E-23{541 1419 000| MARK nyT-ERv -2 1

E-24)541 0620 001| FRONT COVER rotary |o=#9—=fjh. - 1

E-25|9BT 0601 203| BOLT Al b 18 |Méxl22

E-26|95W 0600 0oz| SPRING WASHER nEY. 3 18

E-27]|541 0821 000| PLATE front cover R | U z

E-18|9FW 1000 Q03| PLAIN WASHER K& 4 |10

E-29|9RF 1023 Q03| "R" PIN R ¥ ¥ 4 |f10

E-30{841 0622 000| PLATE MoW E 1

E-31{8BT 0803 Q03| BOLT FMmata b 1 [MBX30#

BE-32| 541 0711 003| ARM front wheel MR T =& 60 1

—16—




Y=T— e Tx MR
CHASSIS & FENDER GROUP




E

Yy—— T H-ME
CHASSIS & FENDER GROUP

pugd 8 & ® 8 ™ 1% 8 Bt =
NO, PARTS MO, PARTS NAME Q' TY | REMARKS
E-33(C25 0025@40| TIRE 54 v (£) 1

E-34 [95F 0502 805 SPRING PIN AFI¥IEY 4 d5x28
E-35/341 0712 000y COLLAR fromt arm MRT =243 = 2 28
E-36|9BT 1206 Q03 BOLT Ayt b 2 H12x60 £
E-37|9FW 1200 003 PLAIN WASIIER UL 2 g1z
E-38|95W 1200 Dusl SPRING WASIIER oEy 1 2 | 12
E-39|9NT 1200 003 NuT AmFa b z | M2
E-40|341 0713 001 COLLAR front axle LLeL B 2

E-41|9BB 0810 000 THRUST BEARING AIARNTIVS 3 |kARRN
E-42/541 1822 000| IANDLE ldjustir:nul AR ¥ B 1

E-43|9SP 0502 200| SPRING PIN 27V e 3 | #5x22s
E-44|106 0434 000 FILVay b gl bav 1 #

E-45/529 0360 020 Frovoy pdafeb 1™

E-46{9BT 0803 003 payiifi A o |MEXZCH
E--I]';.S'Ll 1831 001 ADJUSTING BOLT ¥ ka4 4 &7 G 1

E--m!s-u 0719 000| COLLAR fork =ik he— 2

E-43|341 0718 ool FORE (L) froat wheell WRZ « -2 & 1

E-501541 07591 000 FORK (R) front wheoll MIl7 =2 [ 1

E-51|341 0716 000| BLADE el 4

E-52.541 Q717 0QQ0| STAY blade & b 4

E-53| 9NT 0600 0Qf NUT AmE b ] M6

E-54 |9BT OBOl 603 BOLT Al b 8 MBx16£
E-5519NT, 0800 ooz LOCK NUT CETE LN 4 M8
E-56{305 30621415 OIL SEAL 4 A= e 1 |TCsY-30621314

B-57[MB1 0525 00 Ve S 13 et 1

B-58|841 0732 B 7+ —206 1

E-39|9NL 0800 00 guedta b 2

B-60|C25 00250041 24% 15 1

B-61|559 0530 000 B mE < - 2 1

=18-




F PAVZ 9| 7= BV N w B 13
HANDLE & CONTROL GROUP

R o



F

N K3y bOo-—-HEE
HANDLE & CONTROL GROUP

RAEY B S % # F # EnE W OE
NO, PARTS NO. PARTS NAME Q TY | REMARKS
F-1|341 0625 000| IANDLE A=y Fn 1
F-2/9FW 1200 Q03| PLAIN WASIICR ¥ OH & i |p12
F- 3/95W 1200 003| SPRING WASIICR AR 4 g1z
F-4lgpT 1203 nos| BOLT Ayt b 4 |MI2x30f
F- 507 0810 00O TOOL BOX Y=ms X 1
F- 6 9FW 0600 003 PLAIN WASHER o & 5 |é6
F - 7|95W 0600 003| SPRING WASIER kY. § 5 |#d6
F- BIONT 0600 Q03| NUT Ald b 2 M
F-QEQE'I' 0601 03| BOLT Ay b 2 |Mexl6s
F-lufH&'? 0915 000 PLAIN WASHER T W& 7 |#6CKE)
F—I.leSE pg258 000l LEVER ASS'Y throttle| 2oy babest= ASS'Y 1
F-1::'E13 1114 Q00| LEVER ASS'Y side $4 F7% s Flori= ASSY 2
F-13 541 0623 000 vgila:‘:t:::de clutch HAFFFaFTA¥- 2
F—H'rl'!ﬁﬂ 1016 000y PIN, clevis e 4
F-15i98T 0151 503 SPLIT PIN o ¥ 4 |pLSxlI5L
F-16;541 0524 000| WIRE tension FryarTir-(ihF) 1
r17|M07 0835 000 poLY 74 ¥kl b 2 |usm
F-181541 0627 0no| WIRE rotary tension |[@—#Y-F¥ia¥04¥- 1
F-IQ!SH. 2415 Q00| WIRE throttle Aos baTd - 1
F-20(106 0420 000 GRIP handle m Fib 2
F-njEET 0151 203 SPLIT PIN Wy ¥ 1 |[ALSxl2L
F-22{S¢1 1016 000| WiRE brake Fo=474+- 1
F-23M08 1029 000 LEVER handle spring [ +¥ Fal~=RLIER 1 lgL4
E-24[E12 0200 000\ LEVER brake Sk rtm R AL
F-25[M07 0913 000 mOD change Favda,F 1 [FIL11x615
F-26 0911 Q00 BRACKET lever change| # = ¥¥Lsi=%f 1
F-27|M14 2911 000Q| PLATE change puide | $#.¥¥d,o3 1
F-28[MO7 0914 QOQ| JOINT COLLAR Pad DT = 1
F-29(MOT 0815 001 SPRING lever be et =l <43 1
F-30/M07 pg1s 001 LEVER change Fzridled= 1
F-31{MO7 0917 000 PIN joint Sadvhey 1
F-12{M25 0420 000 GRIP U7 2

- 20—




AN Y | P DV N B 14 3
HANDLE & CONTROL GROUP

I




F

NI

A ha-JLEE

HANDLE & CONTROL GROUP

Imrgf “Hﬁrsﬁmi * PARTS s HAME #* Ii-ﬁ-?[-rl Hmmﬁ
F-33MD7 0921 001 SET BOLT joint PadZbhd—%rt#n} 1

F-3|MoT 022 001 BRACEET change lever| #a ¥ L-24B 1

F-35|106 0433 000 JOINT change rod Favdaz Fdadf ¥t 1

F-36|9BT 0603 Q03 BOLT Pt B 1 |HM6x30L
F-37/90R 0801 203 SCRLW difhd I |Mex1if
F-38 98T 1502 003 BOLT A b 4 | M5¥%20f
F-39[9NL 0800 Q0F LOCK NUT LR A2 1 |M6
F-40:9TP Q302 50 TAPER PIN Fort-py 1 | #3254
F-41|95W 0500 SPRING WASIER Y 1 4 |45
F-42|9FW 0500 OO3 PLAIN WASIIER CT ] 2 s
F-HISEB 1019 000 MARK brake Fl—kr=y 1

F-44/S41 1412 000 PLATE change Fa¥PF L=} 1

F-.|5|5r1-1 1413 000 PLATE BAHT -} 1

F-46M78 0817 000| LapEL 5« on 1

F-47M83 1013 Q00| MARK side clutch A FTF o FT=F 2

F-48 M13 1415 000 MARK start clutch BfsF+F7=7 1

F-49 1315 000 MARK throttle 28y bAaT—2 1

F-50/341 0818 0Q1| LEVER tension(R) FrivwFlri= (F) 1

F-51 9FW 1500 003 PLAIN WASICR oM & 2

F-52|95T 0302 503 SPLIT PIN Wy ¥ 2

F-53MO07 0918 000 GLIP FaXPL—HN 1

F-54|9NL 1000 010 Lock WuT P 1 [M10 PL2S
F=-535p13 gazs ool WIRE JOINT FrepgrIir=yad¥E 2

F-56|M13 1754 000f SPRING TENSION Frie W3 2

F-571841 1414 000 MARK CLUTCH MERS G2 F7=2 1

F-58(541 0833 001 LEVER temsion (L)| Fi¥ gitwi— (£) 1




e

AR

Io9r - NXIbhii—
ENGINE & BELT COVER -+ TENSION GROUP

) -



LRI [T N FATIIE SRR T
ENGINE & BELT COVER -+ TENSION GROUP

LR E L ® 8 (i1 i i 5 ISR N "
HO, PARTS NO. PARTS NAME Q' TY | REMARKS
G- 1541 0822 000| STOPPER, belt [A) ~a bIE LAY 2
G- 29BT 0801 803| BOLT AMda 11 [MBx1&L
G- 5E‘S‘SW 0B00 Q03| SPRING WASIER EY. £ 14 | g8
G- ¢§9m 0800 003 PLAIN WASIER oW & B |48
G- 5541 0823 000| STOPPER, belt (B) ~n bW (B) 1
G- ﬁjs-u 2812 000| BRACKET, belt guide ~tn BT 1
G- 7541 2813 000| STAY, belt cover e b fotm 2T 1
G- 8/541 0829 000| FULLEY, engine E P L S B 1
G-9 ENGINE GEl0L-3l=zvey 1
G-10[9BT 1004 503| BOLT AMata b 2 |M10
G-119NT 1000 003| NUT LR 5 |H1O
G-12 95W 1000 003| SPRING WASIIER SES. 5 5 |f10
E-IE:Q'FW 1000 Q03| PLAIN WASIER EOE & 5 #10
G-14 541 0720 000| COVER belt (A) b fei= (A) 1
G-15M268 QB33 Q00| KNOB so7 3
G‘lﬁ!s'ﬂrl 0721 001| COVER belt (B) e b fyei= (B 1
6-17.9BT 0801 203| poLT AMdta b 1 |M8xlit
G-18 541 0722 00Z| STAY, helt cover S E R L 1 |38x6t
u=19[541 0723 002| COVER belt the b fyat= 1
G-20 541 0724 000| STAY belt cover T T T 2 2.3t
::-11:5-31' 0601 503| BOLT eyt a b 2 |M6x15£
Ei—.H:QBT 0602 003| BOLT M d A b ? |M&xiD£
G-239FW 0600 003| PLAIN WASIIER TN e 4 |g6
G-24/95W 0600 003 SPRING WASIER ey 1 4 |6
G-zslTlg 0968 0o0| MARK FEgE=-—-2 1
G-26MB3 0619 000| MARK EXEBT-2 (A 1
G-27|541 1411 000] MARK, belt cover s P hpt=T =g 1
G-28'541 0811 DO0O| ARM tension ([A) FrvavyT—oa A 1
E-MLI(}& 0817 .001| TENSION ROLLER B-W | #¥¥s¥30 B-W 1
G-30|%RS 1200 003 SHAP RING XS4 BT g 2 |§-12
G-311541 0812 uml ARM tension (B) Froa¥yT—u4 (B
G—Jz-!lﬁﬁ 0825 000| TENSION ROLLER B-5 | #¥¥s¥3w EBE-5 1

L




G T e R bHI = F Y g MiE
ENGINE & BELT COVER : TENSION GROUP

—Z5-



IS R bhhIi— T g ME

G ENGINE & BELT COVER - TENSION GROUP

Lrgu“r HPhﬁ'Tsﬁm.* PARTS & NAME # ‘iﬁﬁl ﬁ“l:mmﬁ%
5-53-1)454 0816 000 BOLT tension Frve Rt 1

G-34541 0814 Q01| PULLEY FRF-9- 1

G-35M07 0814 000 KEY pully - (EW7 -1 =) z

G-36/9BT 0601 003 BOLT Afdta 1 | MEx10£
6-37M07 0813 000| WASIER 7=9-Moii@ 1

G-38 841 0817 00o| PULLEY rotary AyT=a=31-M7-1 1

G-ESI:HUE 0830 000| WASIER K & 1

G-IDESil 0819 000| STOPPER belt ~tae i1z 2

G-41/9NT 0800 003 WUT e b 2 | M8

G-42 841 1015 001| MOLDER brake Lk el 1

G-439BT 1025 00z DOLT Ay b 1 |HIOx25L
G-44330 1012 ooo| BRAKE SlOC Fo=dira= 2

G-45530 1013 000| SPRING brake shoe | 7b—4#&a-2F42¥ 2

G-46 9VB 4400 002| "V" BELT Veae b 1

G-47 9VE 4300 "y BELT et d) 2

E-MISITP o151 ::j SPLIT PIN ez L5fx124
G- 49!91"?1' 1600 000] PLAIN WASHER T 1 |#16
n-snfgsT 0308 s00| SPLIT PIN i ol 1 | 3g-25£
G-51/9BT 0801 503 b MBX15¢ 1

G-52:541 2711 00Q b DI 4 1

G-53/S41 2811 000 . 1

G-54/9BT 1002 503 Ve M10X25¢ 1

G—55/9BT 1005 003 FVF M10OX50¢ 1

—26—




H VR TR
DRIVE WHEEL GROUP

—g



H DRIVE WHEEL GROUP

SRR Hda MO 1T

A . L Al
H-1S41 1111 000| WIEEL TUBE hd =nfa=7 z

H-2M38 3113 000| AXLE PIN e 4

H-3M26 1114 000| WIEEL PIN o~k 2

H-4106 0346 O00] "R" PIN R ¥ ¥ 4

H-5C25 0040 080| TIRE (I) 24x () 1

H-6 025 0040 0Bl TIRE (F) 4 () 1

H-7 106 0338 000 WHEEL BOSS i =mdis 2

H-38 9BT 1003 203 BOLT Fufmpdta b B MiOx3zL
H-9 gNT 1000 003 WNUT mhE b 8 |MlO

H-10 95w 1000 opg SPRING WASILR A 8 |#10

H-11 $BT 4004 ooz BOLT st b 2 |1/2"xd0

R LA TIVES

H42 95W 4000 003

SPRING WASIHER

— 28—




I PRI P 1
ACCESSORY PARTS GROUP




Ji PR fa B 1R

ACCESSORY PARTS GROUP

!‘::r;.t? HIrilhﬂ.'t':.ﬁTs ﬁmﬁ PARTS . NAME # ]%'51!*1’1 #EHAHHE
I- 1i1.53,5 1114 00Q| WIEEL PIN o —AEY 2
[-2106 0346 Q00| "R" PIN R & ¥ z |#10
I-Sls-il 0615 ooo| DAMMER KNIFE nyT=Fd7 10
I -4/341 0616 000 PIN MR e 5
-5 541 0617 00Q PIN COLLAR ARiterhs— 5
I-6|95P 0402 005| SPRING PIN ATV Ty 5 |f4x20£
[-79TL 1001 300| SPAMMER A ¥ 1 |10xl3
I-ﬂ‘QTL 1701 900 SPANNER E N 1 |17x19
I - 9;9'1'3‘.. 6016 007| DRIVER ©&© PEHEIN ¥ I A 1 1
1-10(341 1511 opo| PUNCH PIN ATV FFEAEE 1
I-11 MANUAL DOOK, chassis| KRMBEYIUL 1
1-12§ MANUAL BOOK, engine | = »ReBBml 1
1-15l BAG tool I RS 1
I-14
I-158TL 1001 200| SPANNER x ot 1 lox1a
I-169TL 1001 207 DOX SPANMNER dlg § R AP 1 l0x12
[-17 @TL 1301 703| BOX SPANHLR Hy 2 RAAT 1 1317
1-18 97T, 2100 00z| BOX SPANNCGR e F Rz 1 |21

BAR box RIEMAL  § Rsd= 1

— 30—




J #27v.rB&E

541 2411 00O0

e3 ]



J

7y s mBER

ALES |3~ F & & B OB & W n R w8
ND. CODE NOD. PARTS NAME 0'TY REMARKS
J=1 S41 0429 000 B F Asay 1
2 | 9BT 1203 503 | Ha4 b MLEX3S5Z 4
3 | 9BT 1203 003 | £ b M12X304 2
4 9FW 1200 003 | EHEE 124 4
5 9EW 1200 003 | ~HREFE 124 4
6 | ONT 1200 003 | + » b M12 4
7 M26 0414 001 | #4E" 1
8 | M56 1215 000 | x4 MEEfT+ o b 1
9 | 106 0329 000 | R7Y v 1
10 | M66 1213 000 | vx4 VEES 1
11 | M&é 1214 000 e B 1
12 | M66 1211 000 | <5 AUz A b & 1
13 | M66 1212 000 | AFLADXTA b 2

. -




